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CHANGXING JINGWEI BAMBOO PRODUCTS CO., LTD 
HUAIKAN TOWNSHIP, CHANGXING COUNTY, HUZHOU CITY, ZHEJIANG PROVINCE, CHINA 
 
 
 
The following sample(s) was / were submitted and identified on behalf of the client as: 

Sample Description : ENGINEERED RIGID CORE TIMBER FLOOR 

SGS Ref. No. : CAN19-160644 

Sample Receiving Date : Aug.12, 2019 

Test Performing Date : Aug.12, 2019 to Aug.26, 2019 

 
Test Result Summary 

 
Test(s) Requested Result(s) Comments 

Determination of Formaldehyde Emission in the submitted sample(s) with 
reference to EN 13986:2004+A1:2015. 

E1 / 

For further details, please refer to the following page(s) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Signed for and on behalf of 
Shunde Branch 
SGS-CSTC Co., Ltd. 

 

 

 
Peter Zhao 
Approved signatory 
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Test Results : 
 
Test Part Description : 
 
 SGS Sample ID Description 
  CAN19-160644.001 "Engineered rigid core timber floor" 
 

 Remarks : 
                  (1) 1 mg/kg = 0.0001% 
                  (2) MDL = Method Detection Limit 
                  (3) ND = Not Detected ( < MDL ) 
                  (4) "-" = Not Regulated 
 
 
Formaldehyde 
 
 Test Method : With reference to EN 717-1:2004, analysis was performed by UV-Vis. 
 
 Test Item(s)  Unit MDL 001 

Formaldehyde Emission (In air)  mg/m³ 0.050 ND 
 
Notes : 

 (1) mg/m³ = milligram per cubic meter 
 (2) Reference Limit: EN13986:2004(E) 
      Formaldehyde class E1: ≤0.124 mg/m³ air  
      Formaldehyde class E2: >0.124 mg/m³ air 
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Photo Appendix:                  
 

 
  
Remark: This test was subcontracted to SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch.  
 

***End of Report*** 
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